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saranas. FCC RF Test Report

Report No. : FR211306C

Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result[dBm]
Antl 2412 2412.50 7.51
Ant2 2412 2411.47 6.56
Antl 2437 2436.48 6.66
11B-CDD
Ant2 2437 2436.50 6.05
Antl 2462 2461.48 7.73
Ant2 2462 2461.47 7.36
Antl 2412 2414.51 3.43
Ant2 2412 2407.01 4.09
Antl 2437 2430.73 5.92
11G-CDD
Ant2 2437 2430.73 5.57
Antl 2462 2456.97 5.02
Ant2 2462 2454.49 4.99
Antl 2412 2410.75 2.34
Ant2 2412 2407.02 2.66
Antl 2437 2435.75 4.21
11AX20-CDD
Ant2 2437 2430.74 3.64
Antl 2462 2468.25 2.80
Ant2 2462 2456.99 3.62
Antl 2422 2427.03 0.70
Ant2 2422 2416.98 1.42
Antl 2437 2442.03 1.31
11AX40-CDD
Ant2 2437 2431.98 1.52
Antl 2452 2446.97 1.38
Ant2 2452 2447.01 1.59
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Test Graphs

11B-CDD_Antl_2412

Spectrum I

(=)

Ref Level 30.00 dem Offset 12.65 dB & RBW 100 kHz

lo att 30d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

m1[1] 7.51 dBm|

2.4125040 GHz
20 d8
108 M1
g A

o0ds % JWWM /l NN A

ey

-50 dBm

-60 dBm

CF 2.412
—_—

Hz 691 pts

L

Span 12.9 MHz
#.
[

11B-CDD_Ant2_2412

jo Att

Spectrum I

=)

Ref Level 30.00 dem Offset 12.60 dB & RBW 100 kHz

30 dB SWT 1.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View
m1[1] 6.56 dBm)|
2.4114740 GHz
20 d8m
10d8 J
SN [N
o . NN / Af““\/\._J\W\/\N

=30 dem

-40 dBrr

-50 dBm

-60 dBm

CF 2.412

691 pts

L

Span 12.12 MHz
#.
[

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G

Page Number

. 41 of 107



samranas. FCC RF Test Report

Report No. : FR211306C

11B-CDD_Antl_2437

jo Att

Ref Level 30.00 dem

Spectrum I

=)

@ 1Pk View

Offset 12.47 dB & RBW 100 kHz
30 dB  SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

20 dér

M1[1]

6.66 dBm
2.4364800 GHz

10 der

0 dBm

O B MJ‘W\]\ /w«\__/\a\w\, AN

o
10 dggr

/r\/dw

-20 dBm

T

-30 de:

-40 dB

CF 2.437

GHz

691 pts

L

Rig

L

Span 12.84 MHz
]
ﬁ [

11B-CDD_Ant2_2437

Ref Level
J» Att

Spectrum

®

| 30.00 dBm Offset 12.44 dB & RBW 100 kHz

30dB  SWT

1.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dBm

M1[1]

6.05 dBm
2.4364960 GHz

10 dBr

L JW\W:M /‘““L AN

4%

S

-10 uuQ/

-20 dBm

-30 de:

-40 di

50 dB

-60 dBrm

CF 2.437 GHz

691 pts

A

i
L

20.JAN.2022 20:35:18

Span 12.9 MHz
]
o e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G

Page Number : 42 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C

11B-CDD_Antl_2462

Spectrum I

=)

Ref Level 30.00 dem
jo Att 30 dB

Offset 12.56 dB & RBW 100 kHz
SWT

1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dér

m1[1] 7.73 dBm)|

2.4614820 GHz

10 der

0 dém i

N L/JANJ\AJ\/]\ f/‘wdx.v

e, N

EL

a1

7 e

-20 dBm

-30 de:

-40 dB

CF 2.462 GHz

691 pts

Rig
L L

Span 12.78 MHz
]
) ﬁ (]

11B-CDD_Ant2_2462

Spectrum

®

Ref Level 30.00 dém

jo Att 30dB  SWT

Offset 12.53 dB & RBW 100 kHz

1.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dBm

m1[1] 7.36 dBm)|

2.4614740 GHz

10 dBr

M

odi A Fal

M/\_/\ML”JV’]\

,/MJL\/\WQM& A

T

-20 dBm

-30 de:

-40 di

50 dB

-60 dBrm

CF 2.462 GHz

691 pts S|

i

A L

20.JAN.2022 20:58:19

an 12.12 MHz
) -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number . 43 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C

11G-CDD_Antl_2412

Spectrum I

(®)

Ref Level 30.00 dem
jo Att 30 dB

Offset 12.65 dB & RBW 100 kHz
SWT

1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dér

m1[1] 3.43 dBm)|

2.4145070 GHz

10 der

0 dBm f

A B |, S 7
W AT

s 7y

"
I

-20 dBm

g

-40 dB

CF 2.412 GHz

691 pts

Rig

L L

Span 24.06 MHz
]
) ﬁ (]

11G-CDD_Ant2_2412

Spectrum

(®)

Ref Level 30.00 dém

jo Att 30dB  SWT

Offset 12.60 dB & RBW 100 kHz

1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dBm

m1[1] +.09 dBm|

2.4070050 GHz

10 dBr

PN

/,NW oW

\'JUUJ\)«

Al s f )
WV UWW\NLJVJLWWJ\

-40 di

50 dB

-60 dBrm

CF 2.412 GHz

691 pts

A L

Span 22.56 MHz
]
J ﬁ (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number

. 44 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C
11G-CDD_Ant1_2437
Spectrum I [@]
Ref Level 30.00 dem Offset 12.47 dB @ RBW 100 kHz
lo att 30 d8  SWT 1ms @ VBW 300 kHz _Mode Sweep
[0 17k View
m1[1] 5.92 dBm|
2.4307330 GHz
20 der
10 der ™I
— o V\N\L{wﬂ skt e, Lol afessllag Jot, flbh‘
wan | \
/ \M
-20 dBm: ,,."I \'\[
W\,’/ Ww\r\ e
-40 dB
50 de
-60 dB
CF 2.437 GHz 691 pts Span 24.06 MHz
( JU J TTmes
11G-CDD_Ant2_2437
Spectrum [@]
Ref Level 30.00 dem Offset 12.44 dB & RBW 100 kHz
jo Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
[@ 17k View
m1[1] 5.57 dBm
2.4307290 GHz
20 dém
10 der T
o o nt-\ﬁ AT s, "\)n\AJLﬂr\\ WWMMM\J\J\Aﬁnh ahami
T 1
oo & L
-30de
40 d
-50 dB
-60 dBm
CF 2.437 GHz 691 pts Span 24.48 MHz
( )| J =i o
20.JAN.2022 21:17:55
Sporton International Inc. (Kunshan) Page Number . 45 of 107

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C
11G-CDD_Antl_2462
Spectrum I [%]
Ref Level 30.00 dBm Offset 12,56 dB & RBW 100 kHz
o Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 5.02 dBm)|
2.4569720 GHz
20 der
10 der M
SR T ) R P T T TS PR S
ML ﬂ N
" .
2g%m L
-30 dey
-40 dB
50 dBi
-60 dBrr
CF 2.462 GHz 691 pts Span 19.74 MHz
( ) J ﬁ (]
.FE 06:
11G-CDD_Ant2_2462
Spectrum [%]
Ref Level 30.00 dBm Offset 12,53 dB & RBW 100 kHz
jo Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mi[1] .99 dBm)|
2.4544930 GHz
20 d8m
10 der T
o paldgal b by o | 0 b g Dy )
v pa T [ R A AT
-10 dBm M/‘J’) w\\\’
-20 dBgn—r
'\W \“M
-30de L
-40d
-50 de
-60 dBrr
CF 2.462 GHz 691 pts Span 23.58 MHz
( | J ﬁ [
.FEB.20 06:27:29
Sporton International Inc. (Kunshan) Page Number . 46 of 107

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C
11AX20-CDD_Antl_2412
Spectrum I [%]
Ref Level 30.00 dBm Offset 12.65 dB & RBW 100 kHz
o Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 2.34 dBm
2.4107480 GHz|
20 der
10 der
M1
A 4 H i }
0 dem ] [ LA AT WA MNJU\M\ NTFAFAT Aol o il "
10/ dB j{f l\
-20 de
Y i
) Y
30 de [
] j
ik "
By o
-50 dB
-60 dB
CF 2.412 GHz 691 pts Span 27.9 MHz
( )y J T W
.FEl C 26
11AX20-CDD_Ant2_2412
Spectrum [%]
Ref Level 30.00 dBm Offset 12.60 dB & RBW 100 kHz
jo Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mi[1] 2.66 dBm|
2.4070160 GH2|
20 d8m
10 der
M|
0 di &
/J\r\u_ﬁ, A Fonn i A LvL.v«_,.aI FPELFETN (W P L‘*’I}U"W i-wﬁ’\«,\\\
-10 dBm
;y
-40 d
-50 de
-60 dBrr
CF 2.412 GHz 691 pts Span 24.6 MHz
{ )i J T W
.FE 06:32:56
Sporton International Inc. (Kunshan) Page Number . 47 of 107

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C

11AX20-CDD_Antl_2437

Spectrum I

Ref Level 30.00 dem

=)

jo Att
@ 1Pk View

30 dB

Offset 12.47 dB & RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

20 dér

M1[1]

.21 dBm)|
2.4357480 GHz

10 der

0 dBm

Il
LA

s

A
N\,

-20 dBm

30 b

¥

40 dB

CF 2.437 GHz

691 pts

Rig
L L

Span 26.22 MHz
]
ﬁ [

11AX20-CDD_Ant2_2437

Spectrum

Ref Level 30.00 dém

®

jo Att 30 dB
@ 1Pk View

Offset 12.44 dB & RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

20 dBm

M1[1]

3.64 dBm
2.4307420 GHz

10 dBr

od

-10 dBm

™

-20 dBm

-30 de:

-40 di

ViAo

50 dB

-60 dBrm

CF 2.437 GHz

i

691 pts

A L

20.JAN.2022 21:36:32

Span 27.9 MHz
I

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number . 48 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C

11AX20-CDD_Antl_2462

Spectrum I

(®)

Ref Level 30.00 dem
jo Att 30 dB

Offset 12.56 dB & RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dér

M1[1]

2.80 dBm
2.4682450 GHz

10 der

0 dBm

el

ToR: |
WYY ¥ e e e

S

B,

691 pts

Span 27.84 MHz
]
ﬁ [

( J J
F 06:35:1
11AX20-CDD_Ant2_2462
Spectrum |ﬂ(§:
Ref Level 30.00 dem Offset 12.53 dB & RBW 100 kHz
jo Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM1[1] 3.62 dBm
2.4569930 GHz
20 dem
10 dBr -
o o] JI”W‘UW« Laavs thh oth TV py Y
(IAW\I W\\ H "
-10 dBm J \
-20 dBm f +#
J iy
b Pt
-30 de:
NMV )
-50 de:
-60 dBrr
CF 2.462 GHz 691 pts Span 26.82 MHz
~— ru
L JL J [
.FEl 06

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number

. 49 of 107



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C
11AX40-CDD_Antl_2422
Spectrum I [@]
Ref Level 30.00 dBm Offset 12,54 dB & RBW 100 kHz
o Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 0.70 dBm|
2.4270320 GHz
20 der
10 der
M1
Yy
L PR} FWH IS P 7T AT APV TN PRSIV A DR o8 AU P
1] W\
-20 de
-30 dy // \V\%
Aondlead ‘“’”‘L'v)l
w
50 dBi
-60 dB
CF 2.422 GHz 691 pts Span 57.0 MHz
( ) J W ee
11AX40-CDD_Ant2_2422
Spectrum [@]
Ref Level 30.00 dBm Offset 12.49 dB & RBW 100 kHz
jo Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mi[1] 1.42 dBm
2.4169760 GHz
20 d8m
10 der
M1
M
o WWWW«A LY Y PEYT .7 N S O
-10 dBm j “1
-20 dem
: \
-30 dB ) S |
4 M,
40 di
-50 de
-60 dBrr
CF 2.422 GHz 691 pts Span 54.24 MHz
— ] T
20.JAN.2022 21:49:02
Sporton International Inc. (Kunshan) Page Number : 50 of 107

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G



SPORTON LAB.

FCC RF Test Report

Report No. : FR211306C

11AX40-CDD_Antl_2437

Spectrum I

=)

Ref Level 30.00 dem
jo Att 30 dB

Offset 12.47 dB & RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dér

M1[1]

1.31 dBm
2.4420280 GHz

10 der

0 dBm

rmww

1
v TR TY.N RO TY N

walur»\]

NN

-20 dBm J

-30 de:

-40 dB

CF 2.437 GHz

691 pts

Rig

L L

Span 56.04 MHz
]
ﬁ [

11AX40-CDD_Ant2_2437

Spectrum

®

Ref Level 30.00 dém
jo Att 30 dB

Offset 12.44 dB & RBW 100 kHz
SWT

1.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

20 dBm

M1[1]

1.52 dBm
2.4319780 GHz

10 dBr

od

-10 dBm

I Al

FFL SO W YTV N WO

-20 dBm

-30 de:

o lpritA”

-40 di

M

50 dB

-60 dBrm

CF 2.437 GHz

691 pts

i
A L

20.JAN.2022 21:54:53

Span 55.08 MHz
]
J ﬁ (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number

: 51 of 107



SPORTON LAB. FCC RF TeSt Report Report No. : FR211306C

11AX40-CDD_Antl_2452
Spectrum I [@]

Ref Level 30.00 dem Offset 12.66 dB & RBW 100 kHz
jo Att 30 dB  SWT 1.1 ms @ VBW 300 kHz

Mode Sweep
@ 1Pk View
M1[1] 1.38 dBm
2.4469720 GH2|
20 dér
10 der
0 dBm

[UN I er{ww« b At Ao L

CF 2.452 GHz 691 pts

Span 56.04 MHz
— ]
( J J ﬁ [

11AX40-CDD_Ant2_2452

Spectrum |u§'
Ref Level 30.00 dBm Offset 12.64 dB & RBW 100 kHz
jo Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
mM1[1] 1.59 dBm
2.4470110 GHz|
20 dem
10 dBr
11
M
0 di 1
rwl redtwrillivanan gl TV SV Pr.PRY N I %W A.r}H,
.
-10 dBm J \\
-20 dBm

3048 fJ S

50 dB

-60 dBrm

CF 2.452 GHz 691 pts

Span 54.72 MHz
Nig
L JL J ﬁ [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number : 52 of 107



saranas. FCC RF Test Report Report No. : FR211306C

Band edge measurements

Test Result
TestMode Antenna | ChName | Frequency[MHz] | RefLevel[dBm] | ResultjdBm] | Limit[dBm] | Verdict
Antl Low 2412 7.51 -30.86 <-12.49 PASS
Ant2 Low 2412 6.56 -34.27 <-13.44 PASS
11B-CDD
Antl High 2462 7.73 -44.53 <-12.27 PASS
Ant2 High 2462 7.36 -44.53 <-12.64 PASS
Antl Low 2412 3.43 -36.52 <-16.57 PASS
Ant2 Low 2412 4.09 -34.64 <-15.91 PASS
11G-CDD
Antl High 2462 5.02 -42.74 <-14.98 PASS
Ant2 High 2462 4.99 -37.3 <-15.01 PASS
Antl Low 2412 2.34 -34.44 <-17.66 PASS
Ant2 Low 2412 2.66 -29.33 <-17.34 PASS
11AX20-CDD
Antl High 2462 2.80 -41.97 <-17.2 PASS
Ant2 High 2462 3.62 -41.44 <-16.38 PASS
Antl Low 2422 0.70 -35.97 <-19.3 PASS
Ant2 Low 2422 1.42 -34.59 <-18.58 PASS
11AX40-CDD -
Antl High 2452 1.38 -39.04 <-18.62 PASS
Ant2 High 2452 1.59 -29.43 <-18.41 PASS
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Conducted Spurious Emission

Test Result
FreqRange | RefLevel | Result Limit .
TestMode Antenna | Frequency[MHZz] [Mhz] [dBm] [dBm] [dBm] Verdict
30~1000 7.51 -55.18 <-12.49 PASS
Antl 2412
1000~26500 7.51 -46.75 <-12.49 PASS
30~1000 6.56 -55.01 <-13.44 PASS
Ant2 2412
1000~26500 6.56 -46.66 <-13.44 PASS
30~1000 6.66 -55.62 <-13.34 PASS
Antl 2437
1000~26500 6.66 -46.56 <-13.34 PASS
11B-CDD
30~1000 6.05 -55.61 <-13.95 PASS
Ant2 2437
1000~26500 6.05 -47.09 <-13.95 PASS
30~1000 7.73 -56.42 <-12.27 PASS
Antl 2462
1000~26500 7.73 -47.01 <-12.27 PASS
30~1000 7.36 -55.31 <-12.64 PASS
Ant2 2462
1000~26500 7.36 -47.26 <-12.64 PASS
30~1000 3.43 -45.99 <-16.57 PASS
Antl 2412
1000~26500 3.43 -45.64 <-16.57 PASS
30~1000 4.09 -55.14 <-15.91 PASS
Ant2 2412
1000~26500 4.09 -46.16 <-15.91 PASS
30~1000 5.92 -56.29 <-14.08 PASS
Antl 2437
1000~26500 5.92 -47.34 <-14.08 PASS
11G-CDD
30~1000 5.57 -56.25 <-14.43 PASS
Ant2 2437
1000~26500 5.57 -47.39 <-14.43 PASS
30~1000 5.02 -55.32 <-14.98 PASS
Antl 2462
1000~26500 5.02 -46.19 <-14.98 PASS
30~1000 4.99 -55.22 <-15.01 PASS
Ant2 2462
1000~26500 4.99 -46.27 <-15.01 PASS
30~1000 2.34 -55.17 <-17.66 PASS
Antl 2412
1000~26500 2.34 -46.1 <-17.66 PASS
30~1000 2.66 -54.83 <-17.34 PASS
Ant2 2412
1000~26500 2.66 -45.71 <-17.34 PASS
30~1000 4.21 -55.69 <-15.79 PASS
Antl 2437
1000~26500 4.21 -47.14 <-15.79 PASS
11AX20-CDD
30~1000 3.64 -55.95 <-16.36 PASS
Ant2 2437
1000~26500 3.64 -47.76 <-16.36 PASS
30~1000 2.80 -54.97 <-17.2 PASS
Antl 2462
1000~26500 2.80 -45.32 <-17.2 PASS
30~1000 3.62 -55.19 <-16.38 PASS
Ant2 2462
1000~26500 3.62 -46.77 <-16.38 PASS
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30~1000 0.70 -56.33 <-19.3 PASS
Antl 2422
1000~26500 0.70 -47.34 <-19.3 PASS
30~1000 1.42 -55.74 <-18.58 PASS
Ant2 2422
1000~26500 1.42 -46.78 <-18.58 PASS
30~1000 1.31 -56.38 <-18.69 PASS
Antl 2437
1000~26500 1.31 -46.9 <-18.69 PASS
11AX40-CDD
30~1000 1.52 -56.2 <-18.48 PASS
Ant2 2437
1000~26500 1.52 -47.22 <-18.48 PASS
30~1000 1.38 -55.25 <-18.62 PASS
Antl 2452
1000~26500 1.38 -44.85 <-18.62 PASS
30~1000 1.59 -55.61 <-18.41 PASS
Ant2 2452
1000~26500 1.59 -45.53 <-18.41 PASS
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